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Table 1. Amounts of ash generation from the MSWI in 2004. (49 8)

A€ £4F | wtgA TAF | HAA 2AF | 20 2NF ¥ 3

27 Y&
(17.6%)

2,156,339 315,334 64,713 380,047
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Aol AHEE HAAE 1 2470 28 Aoz I HJELS Table 28 2o, FHEL
Ca0, Naz0, SiOz, K:0, AlOs, MgO, P:0s8] &olm, 4dld o2 CI, SO7t 44 6.79%%}
6.22%2 thx EA YEiRd.

Table 2 Chemical composition of the fly ash sample. (&9 %)

Elements| SiO2 | AlkOs | CaO MgO | NazO K20 P20s LOI v I

CI' 6.79

H4HA] | 895 | 384 | 298 | 245 | 116 | 8.16 291 | 15.85 SO 6.2
3 6.

Mol $450) AE Ca0 YRS HAHOZ FajA717] Hste] HFgAe ALgatgion,
ARz %7 A% PEoE YYsde BE, HUA §F, WAL, pH ¥ 52
ZAL3H4T. CaO7t §3150] Qe AFE§ALZTE CaCOd) AZE Aol COE ol S3tsiTh

IYSIAE S AHES FotadHolgte EFAAE FY F awdlyd nyg Ao,
1 223 wAAE A2 AHgstgch Jopade FaNEe HEZoA 2% Lignin
sulfonate2 F54 J7FIFA AFold, dolade 4 F& %2 AFIALEL FI9
ANHESS F3tgE& EIAA 1Y £ R ZEFXA 7193 A AHE3 AR
Im® & 200kge] NHAES} Holod PirFE 03~05L8 FdstA2eH, A4 15cm, ol
30cme] AFF oz AFdA ] FAA A2 FAIAT. AL ANEc B HNE
FAANEYYA " FFE& FEAMNYE FHANeH TS5 T4 L ICP-MSE o]&3t3th
Ao AR Fule RE2EE S}V VM AEVIAeH €% 43T AP AAE
Hs Al ¥ 7l (Universal Testing Machine)7t AF&SE At 2vto] FAQ v FEAHE 98
g FAlF AF71E o] &3 A

m. 4343

Agel ALE 1 2243 8 F 92% oldS AA 3k 150 mesh ©l3te] 271E 7HAE
PAE Ba Adstd Ago] AL&stAth CaO €3 H¥ & 71202 vAA Fd FH¥
CaO® &3 HAZHLS &AL 158, BAA TF 10%, 485 =E 10~15% 55 FA¥ +
ATk Fig. 1& Agsxd dd CaO9 £3&S Jehdy, d85x 15%7X = F71ekR| %
WKFEHE o=t A& ¢ F Utk vdAY &2 dsq pHIF 1274A F7tete
A& Yeldlen, pHE 105~112 =43t 4880 MHAES ¢ + Ay

g §8¥ CaORF¥ 24/min® CO; 7kt 1023 WEAA &8N CaCOs ¥ L&
Az 3k ok,
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Fig. 1 Dissolution ration as a function of sugar concentration.

Fig. 2& CaO2%¥ AZ¥ CaC0; £ XRD £AZ#HE s, thF 29 Peaks
CaCO3Z UEI A NaAlSO,, (Fe, Mg)SiOs 50 £l e AL & ¢ AU

E ok e

2T ~ ]
= N CaCO,
:: . NaAlSO4
e A (Fe, Mg)Si0,

Lin {Cps)

L

e

Fig. 2 X-ray diffraction patterns for the obtained CaCO3; sample.

283 AE g G4 APYFAFE Table 33 2tk Table 3914 ¢ 4 Uxe] 2@
AYA AME A7MFE 200kg FFLZ 71E 183 TA vl 20~30% & FS
AeEAT. Z2EAGAY FARAL nYFA AT S 209 F=E7 309kg/cm’
$zo02 e A JElon, A8E 25 130kg/cm® ol ZEE 7hd Aoz JEehwr
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Table 3 Compression strengths of the recycled aggregates.

W3 A ZA 7+ A5 U&7 = (kg/cr) v 1
1 wgy 9 ;lffi ﬂ(z?gléi)) 137 209 2=
e R e e

Table 4= QA 8] W FIEEEAY AFolth. & 4F2AH}d 9J3td F5F &
J1ER ol vehdan glod, vl A4 Pbrt ppme 2 i wA Vet 19
A F 2HE A8 g FIFTEEEANY AT Table 5% 2ok S22 st
34 8%0) 71£A otz AAF A ZAHU HEA @502 1¥F AR B
Pbe 10¥) o3 Z2dPLew 1 99 FISHRE 50%01F FAT A2 UEHUA
FE&d g &4 £34E Holx 3o,

(2 b e

Table 4 Leaching test results for fly and bottom ash. (2+9) : ppm)
T Cr Cu As Cd Hg Pb ¥ i
v = A 0.043 0.79 0.007 | 00001 | 0.0008 | 1.443 I 2743
] Ak A 0.1008 | 0.9072 | 0.1422 | 0.0207 | 0.0167 | 90.660 1 2743

Table 5 . Leaching test results for recycled aggregates. (¢ : ppm)
A= HE FYUY &2 7€
i cr* Cu As Cd Hg Pb vl 1
A 247 159 % | 3ojwr | 159 % | 0399 [0.05m ¢ 3u)g
1 vl o= 0.0201 | 0.2074 | 0.0017 | 0.0001 { 0.0001 | 0.1281
H] 2F A (20%) +
2 0.0120 | 0.0340 | 0.0082 | 0.0001 | 0.0001 | 0.1519
uhek A (1)(80%)
vl &bz (2096) +
3 e () + 0.0084 | 0.0028 | 0.0026 | 0.0001 | 0.0002 { 0.0178
g3 23(20%)
4 Ik (50%6) + 0.0220 | 0.0044 | 0.0010 | 0.0001 | 0.0000 | 0.024
¥F3E 2A6G0%) | ' ' ' ' '
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